

SHAOXING YUANDING NEW MATERIAL CO., LTD.  
 MA'AN TOWN, SHAOXING, ZHEJIANG, CHINA

MILL TEST CERTIFICATE

PURCHASER		POLYPACH BELT SHEMESH ENTERPRISES(1991) LTD.		PRODUCT		PRE-PAINTED GALVANIZED STEEL COIL												
SPECIFICATION		DX51D, Z100, TOP COATING: 20UM, BACK COATING: 5-7UM, THICKNESS TOLERANCE: ++0.02MM		CONTRACT NO.		YDZ15831												
				CERTIFICATION NO.		YDZ15831												
				DATED		NOV. 6TH, 2015												
序号 NO.	规格 SIZE	颜色 COLOR	卷号 COIL NO.	净重 (吨) N.W. (MT)	化学成分 CHEMICAL COMPOSITION (WT%)						拉伸实验 TENSILE TEST			涂层厚度	涂层弯	冲击试验	丁酮擦	镀层重量
					C	Mn	Si	P	S	Al	屈服 Y.S.	抗拉 T.S.	延伸 E.L.	Painting	T-bend	Impact	MEK	COATING MASS (g/m2)
1			T55-C/S-YB-1708	7.508	0.04	0.21	0.02	0.02	0.020	0.04	288	378	23	24	2	9	100	98
2			T55-C/S-YB-1707	7.402	0.05	0.23	0.02	0.02	0.020	0.04	283	370	24	25	2	9	100	98
3			T55-C/S-YB-1703	7.446	0.05	0.23	0.03	0.02	0.025	0.04	281	369	24	26	2	9	100	98
4			T55-C/S-YB-1706	7.424	0.05	0.23	0.02	0.02	0.020	0.04	283	370	25	25	2	9	100	99
5	0.55*1220	RAL9016	T55-C/S-YB-1705	7.508	0.05	0.23	0.03	0.02	0.025	0.04	281	369	25	25	2	9	100	100
6			T55-C/S-YB-1713	7.298	0.04	0.22	0.02	0.03	0.020	0.03	285	381	24	24	2	9	100	100
7			T55-C/S-YA-1714	7.39	0.05	0.23	0.02	0.02	0.020	0.04	283	370	23	24	2	9	100	100
8			T55-C/S-YA-1712	7.292	0.04	0.21	0.02	0.02	0.020	0.04	288	378	23	24	2	9	100	98
9			T55-C/S-YB-1709	7.212	0.05	0.23	0.02	0.02	0.020	0.04	283	370	24	24	2	9	100	97
10	0.57*1220		T57-C/S-YA-1719	7.406	0.05	0.23	0.03	0.02	0.025	0.04	281	369	23	24	2	9	100	98
备注																		
REMARKS																		
检验员 SURVEYOR																		
R TO																		

以上产品已按上述要求进行制造和检验, 其结果符合要求, 特此证明。  
 WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION.

绍兴越真新材料有限公司  
 SHAOXING YUANDING NEW MATERIAL CO., LTD.

质量监督: QUALITY INSPECTION

复核: VERIFIER

制表: TABULATOR

QUALITY MANAGEMENT